00000 O 0 O MENU BACK 00O 0ONEXT
3648 300A Y{F47yF SIDE CLUTCH

RH
1§335
34/
Forward LH
Rl HRES BB Ex & <F i M- 5 =
NO.| PART NO. PART NAME | Q'ty IDESCRIPTIONFROM ~ UP TO SERIAL NO|REMARKS
1 [3641 3000 100 [#4F%H79FLN—R [LEVER 1
2 |[3641 3000 500 |#4F479FLn-L  |LEVER 1
3 |A110 0110 025 [# Wb BOLT 2 |M10x25
4 |A301 0110 003 [Fyb NUT 2 |M10(3%&)
5 |3205 1051 000 [=%"1) GRIP 2
6 |[3641 3001 001 |Ln"—M)YF R BRACKET 1
7 |3641 3003 001 |[Ln'—F)YH L BRACKET 1
8 |A650 0100 600 |5'1)—A=y7' Il NIPPLE GREASE| 2 [A-M6
9 3606 3221 000 [Lin'—M)YHEY PIN 1
10 |K700 0106 016 [F# JLF BOLT 1 |[M6x16(7T)
11 3653 3014 000 |Ayk BOLT 2
12 |3642 3014 000 |Ay} BOLT 2
13 |3208 3410 000 |4—vn 'yl TURNBUCKLE 4 |m8 x50
14 |A301 0108 003 |Fyk NUT 4 |m8
15 |A301 2108 003 |Fyk NUT 4 |M8E
16 0562 0108 022 [E574%E"Y PIN 4 |p8x22
17 ]0350 0140 818 |PW WASHER 8 [8x18x16
18 10520 0125 020 |7)E"Y PIN SPLIT 8 [25x20
19 | 3641 3004 000 |V+7k SHAFT 1
20 [3641 3006 000 [E'=—)i'4(7° PIPE 1
21 (0742 0100 800 [EYv%’ RING 2 |8
22 [3641 3007 000 [#4F4H7yFa9H ROD 4
23 [3646 4845 000 Ak BOLT 2
24 [3527 3031 000 [AyH BOLT 2
25 [3208 3410 000 [9—vn'vo) TURNBUCKLE 4 |M8 x50

BE812LD —18— 11/04/25



0 O O PAGE BACK

00000 O O O MENU BACK
3648 300A Y{F47yF SIDE CLUTCH

32
33 1835
\\ \ /
2931 %
4"
Forward LH
RH| MEES 0 i %4 FF Bz & b5 M iE &
NO.| PART NO. PART NAME | Q'ty IDESCRIPTIONFROM ~ UP TO SERIAL NO|REMARKS
26 |A301 0108 003 |}k NUT 4 [M8
27 |A301 2108 003 |k NUT 4 [M8ZE&
28 [0562 0108 022 |[E5T74%EY PIN 4 |p8x22
29 10350 0140 818 [PW WASHER 10 |8x18x1.6
31 [0523 0108 000 [Ry7EY PIN SNAP 6 [FFUrs
32 | 3611 3124 000 |A7Yv%) E4'Y) SPRING 2 |#73
33 [3648 3011 000 [Ayh BOLT 2
34 |0562 0108 025 |E774YEY PIN 2 |p8x25
BE812LD —19— 11/04/25




	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


